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Work order Ref.No. : 503/22-23
As per Standard: : As per part C

PART A : PARTICULARS OF SAMFLE SUBMITTED

a) Name of the sample ; . Paper Boards coated with PC |40 water based
dispersion as stated by the party

b} Grade / Variety / type / Size [ Class cte. : ‘Wil

¢} Code Mo, : Nil

d) Cruantity {pes/mtr/gm/mos) : 2Kg

c)hlode of Packing : Sealed carton

{Sealed cartoon/polypouch/container or not)

f) Date of reccipt of sample + 06.12.2022

g} Date of Performance of test : 10.12.2022 - 11.05.2023

h) Any other information 1 Interim Report No. 22927 dt. 10.03.2023

PART B: SUPPLEMENTARY INFORMATION

a) Reference to sampling procedure » Drawn & Supplied by the party
b) Supporting documents for  * : As per part -C

measurcments taken and results derived like graphs, tables, '

sketches and [ or Photographs as appropriate to test report, if

any { to be attached )
¢) Deviation from the test methods as  prescribed in relevant : -

ASTMASOMBIS /

Work instructions, if any "
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Manager (Technical) Manager (Technical)
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PART C: TEST RESULTS Report No.: 23111
Date: 18.05.2023
E1L Name of the test Test Method/ Unit Results Obtained B Specified
Mo Standard Requirement
Sample details: Faper Boards coated with PC140 water based dispersion as stated by the party
Base Material: Paper
l. | Materizal ldentification FTIR/DSC = | {Cellulose) -
Coating: Acrylic based
dispersion coating
Mot more than
& Dhisi megmtiqn ) ]EG?;U%E-;EEI / 1084 of its
[Br:r_rmsa remains in ASTM D 6868 Yo 511 original dey
2mm sieve after &4 days) : mass
3. Ultimate aerohic > 90% (At the
biodegradation (with [ C4 534 o 18O 90.93 ot ok
il 1S0:14855-1/ | " (Attheendof [ PEUOORM,
fl £ :
li:grﬂda_ mﬁﬂn [;EEI ive ASTM D 6568 91 days) s
4. Plant Growth study
Monocotyledon(Paddy)
- Send i CL 643 of IS0
emergence 170882021 %o
2 ety " > 90% of those
Dicotyledon{Tomato) from the
corresponding
% Seed emergence n 97 blank compost

Note: The detailed observation on biodegradability test is enclosed as Annexure. |
ﬁ 'U'M-I -
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- K P. Bhiuvana " Dr. 8. Anbudayvanidhi
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ANALYSIS REPORT
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PART C: TEST RESULTS Report No.: 23111
Date: 18.05.2023
© SLNe Name of the | Test Method! Unit Results Specificd
test Standard Ohtained Requirement
Acute Ecotoxic Effects to earthworm
5.
Survival of adult .
a earthworm at the %a 100
end of 7 days
Survival of adult | CL 6.4.4 of ISD = 9% of those
b earthworm at the 17088:2021 % 1) from the
end of 14 days {Anmex [) corTesponding
blank compost
o Biomass at the a 9321
end of 14 days :
fi Chronic Ecotoxic Effects to earthworm
Survival of
adults
i carthworm at the A 100
end of 28 days
Survival of
adults
b. CL 6.4.5 of IS0 %
?ﬂgﬂm;’“ 17088:2021 109 > 60% of those
vAmex E) from the
. Offspring at the " corresponding
: end of 56 days 93 blank compost
d. Biomass at the %
end of 56 days 93.56
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P. Bhuvana. Dr. 8. Anbudayanidhi
(Technical) : Manager (Techaical)

Authorized Signatory . Authorized Signatory
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PART C: TEST RESULTS Report No.: 23111
Date: 18.05.2023
=l
: Test method / Unit Results Specified
M. Property Standard ohtained Requirements
(Max)
Heavw Metal Analvsis
{on dry mass basis)
Arsenic (As) 0.0450 I{)]
g |ComperiCu) 0.6412 300
Zinc (7n) 1708820214143
: of IS 17898 T:2022 0.5316 1600
Chromium (Cr) 0.7039 50
['-']&l'ﬁ.ll:}' {Hg) 00045 15
Lead (Ph) 1.6630 100

PART D: REMARKS: NIL
Moe

1. This Test Report / Certificate is issued enly for the samples submitted to the laboratory.

2, The results stated above related only to the tems tested.

3. The quality of the subsequent production lot has to be ensured by the purchaser,

4. This Test Repart shall not be reproduced except in full without the written approval of the lahaoratory.

3. Any anomzly/discrepancy in this repont should be brought to the notice of the laboratory within 30 days from the date of

issne,
. Su ed Tests {il‘ap}'"}:s.ﬂt:-.]
#;;:‘/”J” , €. e \_/LH "
r. k. P. Bhuvana Dr. 8. Anbudayadidhi
Manager (Technical) Manager (Technical)

Authorized Signatory . Authorized Signatory
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ANNEXURE-I
Page 1 of 7
TR. NO,; 23111 ANALYSIS RESULT Date: 18.05.2023
ODBSERV TEST AS PER IS0 170882021

Name of the Customer :
M's. Leetha Pack Pvi. Lid.
Muringoor PO,

Chalakkudy -680316.

1. Sample Details: Paper Boards coated with PC140 water based dispersion as stated by the party

2. Material Identification by FTIR & DSC: Base Material: Paper (Cellulose)
Coating: Acrylic based dispersion coating

3. Observations:

a. Condifions of reaction Mixture

Drigin of Compost : Livestock excrement, municipal and vegetable waste
Reaction Temperature : 38°C (x2°C)
Dry Solid {(%4) 53,68 %
Volatile content (%) = 34,499
€O, evolved during 1
10 days in blank vessels » 32,48 mg'g of volatile solids of compost
Test Duration (Diays) : 91 Days
Beference material : Cellulose
Volume of reaction Vessel : 3000m]
iy
EJI-\‘- c{\,ﬁf,w’\"’

{. P. BHUVANA
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TE. NO.: 23111 ANALYSIS RESULT Date: 18.05.2023
b. pH of test medium
8L | Compaosting Vessel
No | (Material with fest medium) b {Before) B ¢Afler)
1 | Sample 1 75 7.2
2 | Sample 2 15 e
3 | Sample 3 T5 T3
4 | Blank T5 T.1
5 | Positive | 715 13
6 | Positive 2 15 73
7 | Positive 3 15 71
8 | Megative 1.5 T2
4. Result: Percentage biodegradation relative to positive reference
Mean(%) 60 §3%
The reference material- cellulose{%6)  : ~100%
| TR No. 23111

s Biadégradation {%)
cEEEEZTIEES

_____  Timeoms
}M//
F.BHUVANA

M_A NAGER (TECHNICAL)

AUTHORIEED !ilGNATﬂRY

=i p]|ilps
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DR. §. ANBUDAYANIDHI
MANAGER (TECHNICAL)
AUTHORIZED SIGNATORY
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TR. N{.: 23111 ANALYSIS RESULT Date: 18.05.2023
5. Visual observation of Sample
Deseription | Week1 | Weekd _ Week 7 Week 10| Week 13
Cut Pieces of i Disintegrated Disintegrated
Structure paper board mlﬁ Dlipﬁli'ﬂ pieces of paper | picces of paper | —
Sample p board Sample | board Sample
Adequate Adequate moisture | Adequate Adequate hd-:*-quat&
PHB0pE moisture [evel level maoisture level | moisture level :Efﬂma
Colour Off-white Faded White Faded White | Faded White -
Fungal : b . : i
Developuigut Mil Nil 1 Nl Nil Nil
Smell Organic/ Organic/ Organic/ Ohrganic/ Organic/
Dirt Like Dirt Like Dirt Like Dirt Like Dirt Like
6. Visual observation of compost
Description Week 1 Week 4 Week 7 Week 10 Week 13
Structure Fine Particles Fine Particles Fine Particles Finc Particles | Fine Particles
Adequate Adeguate Adeguate Adequate Adequate
Molsture moisture level | moisture level | moisture level | moisture level | moisture level
Colour Dark Brown Drark Brown Dark Brown Dark Brown Dark Brown
Fungal : . :
D;rg"mm o | N . Nil Nil Nil Nil
Organic! Organic/ Organic/ *| Crrganic/ Organic/
ey Dirt Like Dirt Like Dirt Like DirtLike | Dirt Like
DR. K. P. BHUVANA DR. 5. ANBIJ‘-/&'AHIDHI
MANAGER (TECHNICAL) : MANAGER (TECHNICAL)
AUTHORIZED SIGNATORY " AUTHORIZED SIGNATORY
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TR, NO.: 23111 ANALYSIS RESULT Date: 18.05.2023

Sample Details: Paper Boards coated with PC140 water based dispersion as stated by the party

1. FTIR Analysis

FTIR Spectrum of outer layer

™.
.
o
[T
B
g o
Lal
rr,
-
| ) i
Y =m e e e T o
Wave number(em ™) Nature of Band
333421 h [-H sirziching vibretion
2917 C-H stretching vibration
1028.20 =0 stresching vibration
FTIR Spectrum of coating
HI
5
o "
o
L

Wave numberjcm” ) Muture of Boad
2924.68 C=H sireiching vibration
173683 C=0 al:req::hin; yvibration
1449.69 C-H tending vibration
1155.83 C-(1 siresching vibeation

m}}(“/ Co Py S
DR. K\ P. BHUVANA DE. 5. ANBUDAYANIDHI
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TR. NO.: 23111 ANALYSIS RESULT Date: 15.05.2023

8. DSC Analysis

N t"//.
E‘. n ‘
¢ Rk
] N—iﬂl"ﬂi"%_“‘mm
Deliy W~ BLETIO
¥
]
-l
-
ey =] :
- o X = é- o - E B

Comment: The shove DSC & FTIR analysis indicates the above sample is Cellulose coated with

Acrylic based dispersion coating
v BHUw.m , DR. S. ANBUDAYANIDHI
NAGER (TECHNICAL) MANAGER (TECHNICAL)
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Date: 18.05.2023

9. DISINTEGRATION- AFTER 12 WEEKS

The digintegration of the supplied sample by passing theough 2 mm sicve after 12 week in composting condition as
peer 150 1T088-202 | was found not mose than 10%% of original dry mass remuin.

10. SEED GERMINATION AND PLANT GROWTH STUDY

Tomato growth in Cmpm{]

mm:l growth in Compost (Sample)

The percentage of seed germination was found to be greater than 90% for both control and sample.

-

__"

N
D UVANA

MANAGER (TECHNICAL)
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TR. NO.: 23111 ANALYSIS RESULT Date: 18.05.2023

11. Acute & Chronic Ecotoxicity effects to Earthworm

Photograph of Live earthworm in the sample Photograph of Live earthwerm in the sample
compost at the end of 7 days compost at the end of 14 days
:n“ M?lﬂﬂm carthworms grown in the sample compost exposed to the test material after an
incubation period of 14 days is more than 90 % of those from the corresponding blank compost not
exposed to any materal.
'—I_H:':‘ :ll'r:

Fhotograph of Live earthworms in the sample .
compost at the end of 28 days compaost at the end of 56 days
The surviving adult earthworms grown in the sample compost exposed to the test material after an
incubation period of 28 days and the counted number of offspring after an incubation period of 56 days is
mare than 90 ¥ of those from the comresponding blank compost.

DR. M DEQE_EI‘-}'I;}YAN]]}H]

MANAGER (TECHNICAL) MANAGER (TECHNICAL)
AUTHORIZED SIGNATORY © AUTHORIZED SIGNATORY




